product name

Huskee 14AI849H131 (1999) Garden Tractor

Model: 14AI849H131 (1999)

Back To Assemblies

Save
Part Not Listed?Part Not Listed?
product name

Drive, PTO Clutch

...
...
1
Variable Speed Belt MTD-954-0280A

...
2
NYLINER BEARING MTD-741-0495

...
3
Flange Nyliner Brg. MTD-741-0419

...
4
Truss Bearing .56 Dia. x 1.25" MTD-941-0405

...

...
6
Shld. Bolt 3/8-24 Thd. MTD-738-0779

...
7
Bell-Wash. .396" I.D. x 1.14" O.D. MTD-736-0452

...
8
Fl-Wash. .56" I.D. x 1.12" O.D. MTD-736-0414

...
9
Fl-Wash. .5" I.D. x 1" O.D. MTD-736-0355

...
10
L-Wash. 1/4" I.D. For faster service obtain standard nuts, bolts and washers locally. If these items cannot be obtained locally, order by part number shown on parts list MTD-936-0329

...
11
L-Wash. 3/8" I.D. For faster service obtain standard nuts, bolts and washers locally. If these items cannot be obtained locally, order by part number shown on parts list MTD-736-0169

...
12
Lock Wash. 5/16" I.D. For faster service obtain standard nuts, bolts and washers locally. If these items cannot be obtained locally, order by part number shown on parts list MTD-936-0119

...
13
Ext. Spring 2.54" Lg. MTD-732-0568

...
14
Ext. Spring .94" O.D. x 6.7 MTD-732-0459C

...
15
Variable Speed Pulley Ass'y. 5" O.D. MTD-917-0800A

...
16
Hex L-Nut 3/8-24 Thd. MTD-712-3061

...
17
Hex Nut 5/16-24 Thd. MTD-912-3057

...
18
HEX NUT 3/8-16 GR5 MTD-712-3017

...
19

...
20
Hex Nut 3/8-24 Thd. MTD-712-0241

...
21
Belt Keeper, .25 DIA X 3.0 MTD-911-1000

...
22
Hex Bolt 3/8-16 x 1.25" Lg. MTD-710-3005

...
23
Hex Bolt 5/16-24 x .75" Lg. (Gr. 5) MTD-710-0157

...
24
TORQUE BRACKET ASSEMBLY (POWDER BLACK) MTD-683-0115-0637

...
?25
Variable Speed Brkt. MTD-683-0114

...
26
Retainer Cup MTD-17485

...
27
BRACKET SUPPORT MTD-17180

...
28
Trans. Torque Brkt. MTD-783-0402A

...
29
Flat Idler Pulley MTD-756-04224

...
30
BELT .700 x 46" MTD-954-0446

...
31
Brake Rod MTD-747-0640

...
32
Shift Lever MTD-747-0639A

...
33
Flange Nyliner Brg. MTD-741-0491

...
34
SHOULDER SCREW .50 MTD-738-1014

...
35
Fl-Wash. .5" I.D. x .875" O.D. MTD-736-3068

...
36
Beleville Washer MTD-936-0427

...
37
FLAT WASHER MTD-736-0275

...
38
Bell-Wash. .345" I.D. x .88" O.D. MTD-736-0242

...
39
Ext. Spring 7.3" Lg. MTD-732-0642

...
40
Ext. Spring .62" O.D. x 6.12" MTD-932-0384

...
41
BUSHING .380 ID MTD-941-0475

...
42
Boot Shifter MTD-721-0450

...
43
Shifter Snout MTD-718-0272

...
44
Shifter Insert MTD-718-0271

...
45
Cotter Pin 1" Lg. MTD-714-0111

...
46
HEX JAM NUT 9/16-18 GR5 MTD-712-3035

...
47
HEX NUT 5/16-18 MTD-712-3010

...
48

...
49
Hex Wash. AB-Tap Scr. 5/16-18 Thd. MTD-710-0726

...
50
Hex Wash. TT-Tap. Scr. 1/4-20 x .75" Lg. MTD-710-0642

...
51
Hex Wash. Hd. TT-Tap Scr. 1/4-20 x .5" Lg MTD-710-0599

...
52
Hex Bolt 1/4-20 x 2" Lg. (Gr. 5) MTD-710-0501

...
53
Hex Bolt 3/8-16 x 1.75" Lg. (Gr. 5) MTD-710-0347

...
54
Hex Bolt 5/16-18 x 3" Lg. (Gr. 5) MTD-710-0189

...
55
BRACKET ASSEMBLY (POWDER BLACK) MTD-983-0154-0637

...
56
Trans. Pulley MTD-656-0046

...
57
Cross Brkt. Tube Ass'y. MTD-650-0006

...
58
Clutch Ass'y. Mtg. Bracket MTD-16924A

...
59
Brake Lockout Brkt. MTD-16980A

...
60
Switch Plate MTD-17962

...
61
Pedal Ass'y. MTD-647-0021

...
62
SCREW 5/16-18 x .75 GR5 For faster service obtain standard nuts, bolts and washers locally. If these items cannot be obtained locally, order by part number shown on parts list MTD-710-3008

...
?63
Hx Bolt 5/16-18 x 1.25" Lg. (Gr. 5) MTD-710-0528

...
64
Hex Hd. Tap Scr. #10-16 x .75" Lg. MTD-710-0589

...
65
Ferrule 3/8-24 Thd. MTD-911-0832

...
66
HEX NUT 5/16-18 MTD-712-3010

...
67
Cotter Pin 1" Lg. MTD-714-0111

...
68
Cotter Pin 1/8" Dia. x 1" Lg. MTD-714-0115

...
69
Ball Knob MTD-720-0166

...
70
Ext. Spring 2.51" Lg. MTD-932-0395

...
71

...
72
Fl-Wash. MTD-936-0117

...
73
FLANGE BEARING MTD-941-0225

...
74
Pedal Lock Rod MTD-747-0644

...
75
BRAKE ROD LINK MTD-747-0724A

...
76
Speed Control Link (Front) MTD-747-0726A

...
77
Shld. Spacer MTD-748-0234

...
78
Spacer .34" I.D. x .87" O.D. MTD-750-0214

...
79
Speed Selector Lever Ass'y. MTD-647-0011

...
80

...
81
Hex L-Nut 5/16-18 Thd. MTD-712-0429

...
82
Hairpin Clip MTD-714-0104

...
83
Extension Spring 3.97" Lg. MTD-932-0429A

...
84
Fl-Wash. MTD-936-0117

...
85
Spr. Wash. 7/16" I.D. MTD-936-0141

...
86
Fl-Wash. .531" I.D. x .93" O.D. MTD-736-0192

...
87
FLAT WASHER .38X.88 MTD-736-0267

...
88
Shld. Bolt .437" x .286" MTD-738-0296

...
89
Speed Control Link Rod MTD-747-0729

...
90
Deck Control Rod MTD-747-0750A

...
91
Transmission Complete MTD-618-0312

...
92
Parking Brake Mtg. Brkt. MTD-13833A

...
93
Hex Cent. L.-Nut 5/16-18 Thd. MTD-912-0158

...
94
Bell-Wash. .38" I.D. x .88" O.D. MTD-736-0105

...
95
Spring, Extension, .50 Dia. x 6.37 MTD-732-0308A

...
96
Convoluted Conduit .50" I.D. x 4" Lg. MTD-731-0757-4

...
97
Hex Cent. L-Nut 3/8-24 Thd. MTD-712-0214

...
98
Idler Brkt. Deck Ass'y. MTD-94076A-0637

...
99
Idler Pulley MTD-756-0487

...
100
Hex Cap Screw 3/8-24 x 1.5 MTD-710-0459A

...
101

...
102
Shld. Bolt .498" Dia. x 2.05" MTD-738-0129

...
103
Spring, Extension MTD-932-0478

...
104
Hex Bolt 7/16-20 x 2.75" Lg. MTD-710-1002

...
xx
Hex Bolt 7/16-20 x 3.75" Lg. Models with Electric PTO Only MTD-710-1049

...
105
L-Wash. 7/16" I.D. For faster service obtain standard nuts, bolts and washers locally. If these items cannot be obtained locally, order by part number shown on parts list MTD-736-0171

...
106
Fl-Wash. .44" I.D. x 1.25" Lg. MTD-736-0322

...
107
Engine Pulley MTD-756-0989

...
xx
Engine Pulley Models with Electric PTO Only MTD-756-0990

...
108
Front Belt Guard MTD-17358D-0637

...
109

...
110
Electric PTO Models with Electric PTO Only MTD-917-1434

...
111
Sq. Key 1/4" x 1" Lg. Models with Electric PTO Only MTD-714-0128

...
112
Torque Bracket Models with Electric PTO Only MTD-17418

...
113
SCREW 5/16-18 x .75 GR5 Models with Electric PTO Only MTD-710-3008

...
114
Bell-Wash. .345" I.D. x .88" O.D. MTD-736-0242

...
115
Hex Bolt 5/16-18 x 5.25" Lg. MTD-710-0833

...
116

...
117
Shift Knob MTD-720-0218

...
118
Deck Idler Support Brkt. MTD-16888A-0637

...
119
Hex Cent. L-Nut 3/8-16 Thd. MTD-712-0375

...
120
L-Wash. 1/4" I.D. MTD-936-0329

...
121
Hex Bolt 1/4-20 x 2" Lg. MTD-710-0501

...
122
Hex AB-Tap Scr. 5/16 x .75" Lg. MTD-710-0726

...
123
Deck Control Pivot Brkt. MTD-13887A

...
124
HEX FLANGE NUT MTD-712-3004A

...
125
Hex Bolt 5/16-18 x 1.375" Lg. MTD-710-3083

...
?126
Fl-Wash. .58" I.D. x 1" O.D. MTD-736-0355
...
...
...
Processing